
Environmental Impact Assessment 

 
 
 
 
Document Stage: Updated  
Number: 51077-003 
August 2023 
 
 
 
 
 
 
 

Maldives: Greater Malé Waste-to-Energy Project  
– Waste to Energy Plant (Part I) 
 
Appendices 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Prepared by the Ministry of Environment, Climate Change and Technology for the Ministry of 
Finance and the Asian Development Bank. This is an updated version of the draft originally posted 
in July 2020 available on https://www.adb.org/projects/documents/mld-51077-003-eia-2.  

https://www.adb.org/projects/documents/mld-51077-003-eia-2


 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
This updated environmental impact assessment report is a document of the borrower. The views 
[...]
undertaken for this assessment. Methodology used in the assessments is further detailed in the 
relevant sections of the report.  
 
Extensive stakeholder relevant for this development was consulted during the initial EIA 
development process and also stakeholders identified by the EIA ToR was consulted during the 
preparation of the addendum.  
 

3.3.2 Literature Review  

Following documents which includes the initial EIA report and other relevant reports mainly 
similar undertakings by the consultant in the past are reviewed. 
 

1- Environmental Impact Assessment, MLD: Greater Malé Waste-to-Energy Project  

http://www.epa.gov.mv/


  

15 
 

– Waste to Energy Plant, Prepared by Ministry of Environment of the Republic of Maldives 
for the Asian Development Bank 

2- First Addendum to ESIA for north regional waste management facility construction and 
operation (ESIA 2012) as per the world bank safeguard standards 

3- MoE 2021 Establishment of Island Waste Resource Management Centre with Aerobic 
technology using Composting machine at Gan, Laamu Atoll 

3.4 STUDY AREA  

The proposed WTE facility is located on Thilafushi island that has been reclaimed since December 
1992 by filling with wastes on the submerged “Thilafalhu” lagoon area. Thilafushi is located on 
the southern rim of North Malé atoll, 9.5km west of Malé at geographic coordinates 04° 11' 00" N 
and 73° 26' 44" E. The nearest inhabited island is Villingili, approximately 7.1 km east of 
Thilafushi. The WTE project will be located on a 15 hectares government-owned land, which has 
been reclaimed from shallow lagoon. 
 

 

 

 
Figure 1: Location of map of Proposed WTE facility development Project at Thilafushi and location of 

STP within the WTE site boundary. 



  

16 
 

 
 

Figure 2: Study area 

 
 
 
  



  

17 
 

 

4 DESCRIPTION OF THE PROPOSED CHANGES 

This addendum to the EIA report on Greater Male Waste-to-Energy Project; Installation of a 
temporary Sewage Treatment Plant (STP) for the construction period Thilafushi, Kaafu Atoll is 
prepared to address the installation commissioning and operation of an STP at the construction 
camp during the construction period of the project. This addendum to the EIA is prepared in 
accordance with the Environmental Impact Assessment Regulations of the Ministry of 
Environment and Energy May 2012.   

4.1 PROJECT PROPONENT 

The proponent of the proposed project is the Government of the Republic of Maldives who will 
implement the project through. The project is financed by the ADB. The employer MECCT is 
represented by Fichner from Germany. The Design Build and Operation (DBO) contractor of the 
project is URBASER S.A. from Spain and the EPC contractor is ALKE-ALKATAŞ JV from 
Turkey.  

4.2 PROJECT OBJECTIVES AND BENEFITS 

The main objective of the project is improvement of the environment in the country and 
consequently for a better living condition of the surrounding population in the greater Malé region, 
and to improve the attractivity of the Maldives as an ecological friendly tourist destination. The 
issue of solid waste management in the Maldives is of critical importance particularly Greater 
Malé region and nearby atolls, which together encompass a significant portion of the country’s 
population. Therefore, proposed Regional Waste Management Facility Project includes Kaafu 
Atoll, North Ari Atoll, South Ari Atoll, and Vaavu Atoll. This facility will consist of the proposed 
Waste-to-Energy (WTE) plant project. The WTE plant has been selected as the viable option to 
reduce the volume of solid wastes to a level of residual waste that can be disposed and managed 
given the limited land area in Project area. 
 
Major benefits with the implementation of the WTE plant, include: 

(i)  Substantial bulk reduction for landfill disposal - The amount of MSW to be disposed 
of at landfills will substantially decrease as the volume of waste remaining after the 
thermal treatment process would only be about 10% of the original volume.  

(ii) Energy recovery - The WTE plant could generate and export electricity for gainful uses 
by the industries at Thilafushi.  

(iii) Greenhouse gas reduction - The WTE plant will generate electricity for the industries 
on Thilafushi, replacing their dependence on fossil fuel-based power generation, 
leading to an overall reduction of greenhouse gas emission by the Maldives. 

 

4.2.1 Project Components  

The EIA report for this project has been prepared and approved based on preliminary design of the 
WTE plant provided by the government. As the project implementation has commenced through 
a DBO contract, the DBO is in the process of completing the detailed design. Per preliminary 
design, the WTE will have 10MW power production with 2 MW to be used for the facility itself 



  

18 
 

(and other parasitic loads). The surplus power of 8 MW will be fed to the main grid through a 
cable link between Thilafushi and Ghuli Fahlu island. The government is still at planning stage of 
developing this link to be constructed in between the islands. 
 
The construction of the WTE plant infrastructures will include the following stages: 
 

(i) Civil and building works; 
(ii) Mechanical & electrical plant installation; 
(iii) Road, utilities, services and landscaping; and 
(iv) Ancillary instrumentation and control works 

 
At present the project is still in pre-construction phase where necessary facilities including 
mobilization process, labour camp, temporary offices and facilities etc are being constructed. 
The proposed installation of STP plant is for the management of sewage and waste water during 
the construction phase of the project.   

4.3 NEED AND JUSTIFICATION FOR THE REQUIREMENT OF STP PLANT  

Almost all the waste water generated in Thilafushi island is either directly or indirectly disposed 
into the sea through septic take tank systems or untreated direct connection.  This development 
being and ADB project maintaining high environmental standards and to reduce the impact during 
the construction phase, STP with tertiary level treatment plant was selected. Therefore, the main 
rationale for the installation of the STP plant is that since this is an ADB SPC Category A project 
it is to maintain the high environmental standards and to minimize the environmental impact of 
sewage and waste water disposal during the construction phase of the project. The plant will be 
decommissioned after completion of the construction stage of the project. 
 

4.4 LOCATION OF STP  

The proposed STP plant for the construction phase will be located on the south eastern corner of 
plot boundary adjacent to the temporary accommodation, kitchen and laundry buildings (Figure 3).   
 



  

19 
 

 
Figure 3. Location of STP plant and effluent line  

4.4.1 Sewerage treatment plant  

A single-story standard building will be constructed for services and facilities required for the 
operation of the plant. The land area allocated for the facility is approximately 16 m x 18 m. This 
building will consist of an inlet chamber, grit chamber, oil and grease chamber, equalization tank, 
SBR reactors basins, centrifuge house, DWPE dosing tank, sludge sump and Pump and effluent 
sump well. Figure 4 shows the layout works of the facility building 
 

STP plant  



  

20 
 

 
Figure 4. STP Building  layout at WTE facility , Thilafushi. A magnified view is attached in the Annex   

 

4.4.2 Description of sewerage treatment process  

The proposed sewerage treatment plant aims to remove contaminants from sewage to produce an 
effluent that is suitable for discharge to the surrounding environment, thereby preventing water 
pollution from raw sewage discharges. Raw sewage contains mineral and inorganic matter in 
suspension and in solution. It also contains living organisms some of which may be dangerous 
hence treatment of sewage has to be carried out. Sewage treatment often involves primary and 
secondary treatment, while advanced treatment also incorporates a tertiary treatment stage with 
polishing processes and nutrient removal. The proposed treatment plant will treat the effluent to 
tertiary level and dispose it to out of the reef into the sea at a 5m depth. Sequencing Batch Reactor 
(SBR) is proposed as the treatment process in the proposed STP and the flow diagram of the 
process is shown Figure 5.  
 
Wastewater enters by gravity to a wet basin, i.e. primary treatment unit. Screenings are removed 
in this unit. Effluent from the primary sedimentation flows to the equalization unit over a weir. 
 
In the equalization basin located are submersible pumps. In this unit, both volumetric and organic 
loads are dampened, thereby; downstream units are fed equally in terms of these characteristics, 
yielding constant rate, homogenous flow. Submersible pump/pumps located in the basin pump the 
wastewater to the reactor unit. The pumps in the equalization basin are ON/OFF controlled by 
level switches.  
 



  

21 
 

SBR tank and all of the cycles thereof are intermittently operated and controlled by PLC 
automation. Decant from the SBR tank is provided by a submersible pump. The effluent (decant) 
exits from the system by a submersible pump and then chlorinated at the discharge main. Excess 
sludge from the SBR is provided by a vacuum truck about twice a year. 
 

 
 

Figure 5 Flow diagram of the proposed STP in Thilafushi WtE facility 

4.4.2.1 SBR  

The sequencing batch reactor (SBR) is a fill-and-draw activated sludge system for wastewater 
treatment.  In this system, wastewater is added to a single “batch” reactor, treated to remove 
undesirable components, and then discharged. Equalization, aeration, and clarification can all be 
achieved using a single batch reactor.  To optimize the performance of the system, two or more 
batch reactors are used in a predetermined sequence of operations.  SBR systems have been 
successfully used to treat both municipal and industrial wastewater.  They are uniquely suited for 
wastewater treatment applications characterized by low or intermittent flow conditions. Typical 
process flow diagram of SBR is shown in Figure 6 main advantages of the SBR systems are  

1- Equalization, primary clarification (in most cases), biological treatment, and secondary 
clarification can be achieved in a single reactor vessel. 

2- Operating flexibility and control. 
3-  Minimal footprint. 
4-  Potential capital cost savings by eliminating clarifiers and other equipment. 

The main disadvantage of the SBR system are:  
 

1- A higher level of sophistication is required (compared to conventional systems), especially 
for larger systems, of timing units and controls. 



  

22 
 

2- Higher level of maintenance (compared to conventional systems) associated with more 
sophisticated controls, automated switches, and automated valves. 
3- Potential of discharging floating or settled sludge during the DRAW or decant phase with 

some 
SBR configurations. 
4-  Potential plugging of aeration devices during selected operating cycles, depending on the 

aeration system used by the manufacturer. 
5- Potential requirement for equalization after the SBR, depending on the downstream 
processes. 

Based on the influent characteristics and effluent discharge parameters specified by the EPA and 
URA permitted for municipal systems are flowrate, BOD5, TSS, and Fecal Coliform, the proposed 
system is selected. Technical specification of the proposed STP plant is given in Table 1 
 

 
Figure 6 Process flow diagram for a typical SBR. 

 

4.5 Technical specifications of the plant 

4.5.1 Flowrate & future extensions  

Q = 250 PE x 200 L/person. Day  
Q = 50 m3/day 

 



  

23 
 

Table 1.  Technical specification of the temporary STP plant proposed to be installed at the WtE facility, 

Thilafushi  

1- PRIMARY TREATMENT UNIT 

(a) Lifting Station  

Quantity  1 
Type  Cylindrical, underground 
Dimensions (Ø x H)  1,20 x 1,00 m 
Material  St-37 carbon steel + epoxy paint 
Accessories & Features  Manhole, level switch 
Manufacturer  MİTTEM 

(b) Lifting Pump  

Quantity   1 duty + 1 stand-by 
Type   Submersible pump with cutter 
Installation   Wet well 
Impeller   Vortex 
Capacity   12 m3/h @ 10 mWC 
Solids handling capacity   35 mm 
Power supply   220V / 50 Hz / 1P 
Power rating   0,75 kW 
Insulation class   F 
Protection class   IP 68 
Operation control   ON/OFF by automation & float switches 
Starting   Direct, >15 starts/h 

(c) Basket Screen  

Quantity  1 
Distance between meshes   10 mm 
Mesh size   8-10 mm 
Dimensions (W x L x H)   0,40 x 0,40 x 0,40 m 
Material   St-37 carbon steel + hot deep galvanized 
Accessories & Features   Manual crane 
Manufacturer   MİTTEM 

2- EQUALIZATION UNIT 

(a) Equalization tank 

Quantity  1 
Type   Rectangular, covered 
Dimensions (W x L x H)   2,20 x 3,00 x 2,50 m 
Material   St-37 carbon steel + epoxy paint 
Accessories & Features   Influent baffle, access hatches, air vents, 

interior ladder 
Manufacturer   MİTTEM 

(b) Feeding pump 

Quantity   1 duty + 1 stand-by 
Type   Submersible 
Installation   Wet well 
Impeller   Vortex 
Capacity   17 m3/h @ 6 mWC 
Solids handling capacity   40 mm 
Power supply   230V / 50 Hz / 1P 
Power rating   0,75 kW 



  

24 
 

Insulation class   F 
Protection class   IP 68 
Operation control   ON/OFF by automation & float switches 
Starting   Direct, >15 starts/h 
Sealing   Double mechanical 
Accessories & Features   Chain with shackle, discharge hose with hose 

clips, skirt base 
Manufacturer   WILO (GERMANY) or equivalent 

3- BIOLOGICAL TREATMENT 

(a) Biological reactor tank (SBR) 

Quantity  1 
Type   Rectangular, covered 
Dimensions (W x L x H)   2,20 x 9,00 x 2,50 m 
Material   St-37 carbon steel + epoxy paint 
Accessories & Features   Compartment for blower, PLC control, level 

switches, influent baffle, access hatches,air 
vents, interior ladder 

Manufacturer   MİTTEM 
(b) Submersible mixer 

Quantity  1 
Type   Submersible, high speed 
Propeller diameter   200 mm 
Rotational speed   1405 rpm 
Power supply   380V / 50 Hz / 3P 
Power rating   0,75 kW 
Protection & Insulation class   IP 68 & F 
Starting   Direct, <15 starts/h 
Mounting   On guide rail 
Accessories & Features   Square guide rail, chain with shackle 
Manufacturer   ZENIT (ITALY) or equivalent 

(c) Blower 

Quantity   1 duty + 1 stand-by 
Type   Centrifugal 
Capacity   140 m3/h @ 300 mbar 
Power supply   380V / 50 Hz / 3P 
Power rating   3 kW 
Protection class   IP 55 
Operation control   ON/OFF by automation 
Starting   Direct, >15 starts/h 
Accessories & Features   Suction filter, suction and pressure silencer, 

bluff valve, check valve, manometer 
Manufacturer   FPZ (ITALY) or equivalent 

(d) Diffusers 

Quantity  32 
Type   Porous, membrane 
Bubble   Fine 
Capacity   2 – 10 m3/h 
Dimensions (W x L or D)   ~Ø270 mm 
Material   EPDM 



  

25 
 

Accessories & Features   Fittings 
Manufacturer   GUMMI JAGER (GERMANY) or 

equivalent 
(e) Decant pump 

Quantity   1 duty + 1 stand-by 
Type   Submersible 
Installation   Wet well 
Impeller   Vortex 
Capacity   17 m3/h @ 6 mWC 
Solids handling capacity   40 mm 
Power supply   230V / 50 Hz / 1P 
Power rating   0,75 kW 
Insulation class   F 
Protection class   IP 68 
Operation control   ON/OFF by automation & float switches 
Starting   Direct, >15 starts/h 
Sealing   Double mechanical 
Accessories & Features   Chain with shackle,discharge hose with hose 

clips, skirt base 
Manufacturer   WILO (GERMANY) or equivalent 

(f) Sludge pump 

Quantity  1 
Type   Submersible 
Installation   Wet well 
Impeller   Vortex 
Capacity   3 m3/h @ 7 mWC 
Solids handling capacity   35 mm 
Power supply   220V / 50 Hz / 1P 
Power rating   0,55 kW 
Insulation class   F 
Protection class   IP 68 
Operation control   ON/OFF by automation & float switches 
Starting   Direct, >15 starts/h 
Sealing   Double mechanical 
Accessories & Features   Chain with shackle,discharge hose with hose 

clips, skirt base 
Manufacturer   WILO (GERMANY) or equivalent 